AYP FN620L Parts List

Size:
83.47 Kb
Download

FN620L (2004)

Page 1 of 12

Belt Guard And Pulley Assembly

 

FN620L (2004)

 

Page 2 of 12

Belt Guard And Pulley Assembly

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

23230506

Screw, Set 5/16-18x 3/8

 

2

130812

Sheave, Engine

4

74610812

Bolt, Hex 1/2-20x 3/4

5

17490440

Bolt Thd Roller 1/4-20X2-1/2

6

174898

Shield Inner Guard Belt

7

170488

Screw Hex Wsh Slt #10-24x .50

8

139155

Spacer Split .523 x .718 x 2

9

165768X505

Guard, Belt

10

109227X

Pad, Idler

12

9180R

V-BeltDrive

13

12000028

Ring, Retainer

14

151223

Sheave, Transmission

16

12000036

Ring, Klip

17

73350600

Nut, Hex, Jam 3/8-16

18

161806

Pulley, Idler

19

175377

Arm, Idler

20

74760620

Bolt, Hex 3/8-16x1-1/4

21

106968X

Shaft, Idler Arm

25

73350500

Nut, Hex, Jam 5/16-18

FN620L (2004)

Page 3 of 12

Decals

 

FN620L (2004)

 

Page 4 of 12

Decals

 

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

132629

Decal, Logo

 

2

163989

Decal, Logo

4

127185X

Decal, Description

5

110613X

Decal, Tine Control

6

110614X

Decal, Hand Placement

8

120076X

Decal, Warning, Rotating Tines

9

171803

Decal, Briggs & Stratton

10

171806

Decal, 3.5 HP

11

162384

Decal, Warning

12

165327

Decal, Speed Control

 

189783

Manual, Owner's (English)

 

189784

Manual, Owner's (French)

FN620L (2004)

Page 5 of 12

Handle Assembly

 

FN620L (2004)

 

Page 6 of 12

Handle Assembly

 

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

137176X505

Bracket, Handle

 

2

72140512

Bolt, Carriage 5/16-18unc x1-1/2

3

9266R

Grip, Handle

4

151473

Handle, L.H.

5

73680500

Locknut, Crown 5/16-18

6

19111116

Washer 11/32 x 11/16 x 16 Ga.

7

19121414

Washer 3/8 x 7/8 x 14 Ga.

8

74760516

Bolt, Hex Hd. 5/16-18x 1

9

74760512

Bolt, Hex Hd 5/16-18x 3/4

10

10040500

Washer, Lock 5/16

11

73220500

Nut, Hex 5/16-18

12

98000129

Nut, Flanged 5/16-18

13

180847

Bolt, Carriage 5/16-18x 3/4

14

9209R505

Panel, Handle

15

74760524

Bolt Fin Hex 5/16-18x1-1/2

16

151474

Handle, R.H.

18

3067J

Cable Asm Clutch

19

164937

Lever Clutch

23

8206H

Grip Handle

28

19131312

Washer 13/32 x 13/16 x 12 Ga.

34

3070J

Spring

FN620L (2004)

Page 7 of 12

Tine Assembly

 

FN620L (2004)

 

Page 8 of 12

Tine Assembly

 

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

165774

Tine, Outer, R.H.

 

2

4921H

Retainer, Spring

3

165772

Tine, Inner, R.H.

4

165771

Tine, Inner, L.H.

5

165773

Tine, Outer, L.H.

6

9194R

Pin, Clevis

FN620L (2004)

Page 9 of 12

Transmission

 

FN620L (2004)

 

Page 10 of 12

Transmission

 

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

74760524

Bolt, Hex 5/16-18x1-1/2Gr. 2

 

2

74780652

Bolt, Hex, Fin 3/8-16x3-1/4

3

19131311

Washer 13/32 x 13/16 x 11

5

73900600

Nut Lock Flg. 3/8-16unc

6

9056R505

Shield, Tine

7

188195

Bracket, Engine, R.H.

8

165834

Bracket, Engine, L.H.

10

73970500

Nut, Lock Hex Flange

11

187912

Bolt, Shoulder

12

151937

Transmission

14

9173R

Spacer, Split

16

19091412

Washer 9/32 x 7/8 x 12 Ga.

17

19092016

Washer 9/32 x 1-1/4x 16 Ga.

18

10040400

Washer, Lock 1/4

19

74610412

Bolt, Hex 1/4-28x 3/4 Gr. 5

20

 

Engine, Briggs Model 94202 (Order parts from engine

 

 

Manufacturer)